

Fire Test Certificate – Specimen

Fabric: Display Felt
Type: EN13501-1

J&C Joel 
Inspiration in every performance



Reaction to fire



is authorized to place the label "Classification of Reaction to Fire of Construction Products" according to the report N° 2018AN1572



aitex
textile research institute

**CLASSIFICATION OF REACTION TO FIRE OF:
CONSTRUCTION PRODUCTS**

N° 18AN1572

The sample reference:

“A-270 IGN”

has been tested according to the standards EN ISO 11925-2:2010 and EN 13823:2010+A1:2014. The classification according to standard EN 13501-1:2007+A1:2009 is:

“B-s1,d0”

Alcoy, May 22nd 2018

Celia Dolça
HEAD OF FIRE BEHAVIOUR LAB.

Fire Test Certificate – Specimen

Fabric: Display Felt
Type: EN13501-1

J&C Joel 
Inspiration in every performance



REACCIÓN AL FUEGO



Está autorizada para colocar la etiqueta "Clasificación de Reacción al Fuego de Productos de Construcción" según el N° de informe 2018AN1572



aitex
textile research institute

**CLASIFICACIÓN DE REACCIÓN AL FUEGO DE:
PRODUCTOS DE CONSTRUCCIÓN**

N° 18AN1572

La muestra referenciada como:

"A-270 IGN"

ha sido objeto de ensayo de acuerdo con las normas EN ISO 11925-2:2010 y EN 13823:2010+A1:2014, quedando clasificada según norma EN 13501-1:2007+A1:2009 como:

"B-s1,d0"

Alcoy, 22 de Mayo de 2018.

Celia Dolça
RESPONSABLE LAB. COMPORTAMIENTO AL FUEGO